



TEST REPORT

DATE: 09/27/2010

TEST NUMBER: 132475

CLIENT	Superior Manufacturing Group - Moselle Division
--------	---

TEST METHOD CONDUCTED	ASTM D3574 Sections A, B1, and H Test Methods
-----------------------	---

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	#782-Sept-2010
COLOR	-----
ROLL	-----
CONSTRUCTION	-----
FIBER	-----
BACKING	Attached Cushion
REFERENCE	

GENERAL PRINCIPLE

This test consists of dropping a steel ball onto a foam specimen and noting the height of the rebound. The results are reported as a percent rebound based on a 500 mm drop height.

TEST RESULTS

TEST DESCRIPTION	METHOD	RESULTS
Resilience (Ball Rebound)	ASTM D3574 (H)	27%

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.